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Fluid contact Portion :

Stainless-steel type
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B PARTS LIST (/=YD X }) NDP-25 BAS No. 852696
REE. NO. PARTS NO. DESCRIPTION PARTS REMARK | ORDER
COMPONENT QTY
R R %5 HaEs e B 5% R
1 683997 0 RING 45.7 MM X3.5 MM 0)v/" (P-46 EPDM) 4 '
2 711702 BALL GUIDE 25AL VRS Zal; 4
3 773171 BALL 25T /& -m(TPO) 253V 4
4 590087 VALVE SEAT 25AL/EC SNV Y-) 4
5 683996 0 RING 44.4 MM X3.1 MM  0)v4" (G-45 EPDM) 2
6 771974 DIAPHRAGM 25TPO /S B 4775k 25TPO 2
7 709151 CENTER. DISK 25R /S tva-5 {2y (SUS) 2
8 709150 WASHER 25R YRy P
9 711687 OUT CHAMBER 25AL /TN - 2
10 682263 NUT SS M14 X 1.5 /Y (SUS316 M14) 2
11 682730 CONED DISK SPRING M14  ¥5n° %(SUS316 M14) 2
12 640154 0 RING / 0Yv77G-145 (NBR) 2
13 686364 BOLT (M10X1.5X70 SS400) /& b (M10X1.5X70 SS400) 8
14 686361 BOLT RN 12
15 804664 BODY / kv{ (NDP-253Y°7)) 1
15- 1 715939 AIR CHAMBER /. ITFYuN - (25) 2
15- 2 802360 PILOT VALVE ASSY 20/25 /N AwYbn W77 9347 2
15- 3 771057 GASKET 20/25 S AV 2
15— 4 640009 0 RING 11MM X 2.5MM B - 0Jv7 P-11 (NBR) 2
15- 5 771945 PILOT VALVE SEAT 20/25 / n~ W77y} (POM) 2
15- 6 708666 SPRING 20/25 VA 2
15~ 7 709154 BODY (AL) NDP-20/25 /. "5 LRC) 1
15- 8 685276 0’ RING 23. 3MMX2. 4MM / 0)v)” JAS0-2023 2
15- 9 772703 THROAT BEARING 20/25 N/ Au—p~"7Y0)° 2
15-10 685414 V-PACKING 20/25 /N Y%/ NBR MYA-18 2
15-11 682486 BOLT FLAT HD W/ WASHE  #7% v} (8X20) 8
16 709162 CENTER ROD 25 R Za2i 1
18 771054 CUSHION 20/25 /o ryvay 2
19 831244 MANIFOLD ASSY VR AN 2
20 802361 VALVE ASSY VRS AN 1
20— 1 709161 RESET BUTTON 20/25 S VRV By 1
20— 2 640005 O RING 7.5MM X 2.0MM  / 0)v4 P-8(NBR) 1
20- 3 682704 BOLT M6 FT ZINC W/ WAS /79 A" % V%K W} 4
20— 4 771241 PACKING 20/25 S N YRy 1
20- 5 715961 WASHER /YRR 1
20- 6 802400 C SPOOL ASSY . S CH BRI M 3ET 1
20~ 7 710221 CAP A 20/25 METAL o2 1
20- 8 771240 GASKET 20/25 yamyiil 2
20-10 711638 VALVE BODY /. MWK 7 {(RC 3/8) 1
20-11 803931 SLEEVE ASSY / A)=77 7347 (NDP-20. 25) 1
20-13 771914 CUSHION 20/25 / 19yay (NDP-20. 2539) 1
20-15 709305 CAP B 20/25 METAL ST 1
20-16 682262 BOLT M6 FT ZINC W/ WAS  wVhJthasy” (M6X16) 4
21 682265 BOLT M8 PT ZINC W/ WAS & v} (W.SWY% 8X75) 6
22 682772 BALL VALVE 3/8” - /R =wnT 7" (3/8) 1
24 771056 GASKET 20/25 /A 1
25 804697 MUFFLER 20/25PP NEW S FAvA-r 357 (R3/4) 1
26 611148 BOLT M8X1.25%22 HEX FT /& W}8X1.25X22 4
27 682276 NUT W/ FLANGE M8 X 1.2 / 77v¥ V%}V} (8X1.25) 4
28 709156 | BASE 25 METAL. SN =R 2
29 770551 FOOT RUBBER 15PP, 20/25 3 ATV 4
30 716258 CENTER DISK YR 2y 2
31 716259 WASHER /S Prx 2




LK-25BMS

Repair Parts Kit (Liquid Side) for

NDP-25BAS (852696)
NDP-P25BAS  (854121)
NDP-25BSS (852698)
NDP-P25BSS  (854145)
NDP-25BFS (852697)

PHENES | SnEs P %p=} =

(852701) Ref. No. | Parts No. Description Material Qty.
(854128) 6 771974 S47I>/, /  Diaphragm PO 2
(852703) 3 773171 R—=JL / Ball PO 4
(854142) 5 683996 OU>ZJ(G-45) [  O-ring(G-45) EPDM 2
(852702) 1 683997 OuU>7ZJ(P-4¢6) / O-ring(P-46) EPDM 4
12 640154 | OU>J(G-145) /  O-ring(G-145) NBR 2

Seal ring
(=)o)

*10ring (O > 4%)
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